
R
E
D
E
K
O
P

REDEKOP

SEED CONTROL UNIT
CLAAS 700OS

PARTS MANUAL

PRODUCT NUMBER: 850-450H SCU CLAAS 7000S

INCLUDES: 850-101 TABLET KIT

OPTIONS: 850-453 MAGNET KIT

850-417 PRE PACK SERVICE KIT

SERIAL NUMBER RANGE: SCLB0001-

SCO06-20_R1



CLAAS 7000S SEED CONTROL UNIT

Table of Contents

Section A 850-450H CLAAS 7000S SCU HIGH WEAR NARROW

SCU Frame and Guards SCLB0001- SCLA0049

SCU Frame and Guards SCLB0050-

Page

1-2

3-4

Outlets SCLB0001 - SCLB0049

Outlets SCLB0050 -

5-6

7-8

Outlet Deflector 9-10

Inlets and Stators 11-12

SCU Blank Plate Top (no stators) 13-14

Rotors 15-16

SCU Drive SCLB0001- SCLB0049 17-18

SCU Drive SCLB0050 - 19-20

Oil Cooler 21-22

Oil Cooler 23-24

SCU Harness and Sensors SCLB0001 - SCLB0049 25-26

SCU Harness and Sensors SCLB0050- 27-28

Side Mounts 29-30

Tensioner 31-32

Front Link SCLB0001 - SCLB0001 33-34

Front Link SCLB0002- SCLB0049 35-36

Front Link SCLB0050 - 37-38

Rear Link 39-40

Positioning Link 41-42

Tension Rod Support SCLB0001 - SCLB0049 43-44

Tension Rod Support SCLB0050 - 45-46

Sieve Ext. SCLB0001 - SCLB0049 47-48

Sieve Ext. included in PIP2024-03 49-50

Sieve Ext. SCLB0050- 51-52

Chaff Curtain SCLB0001 - SCLB0049

Chaff Curtain SCLB0050 -

53-54

55-56

Belts and Sheaves SCLB0001 - SCLB0049 57-58

Belts and Sheaves SCLB0050 - 59-60

Shields SCLB0001- SCLB0049 61-62

Shields SCLB0050 - 63-64

Sensor Bracket & Harness 65-66

Outer Deflector and Deflector Shoe SCLB0001 - SCLB0049

Outer Deflector and Deflector Shoe SCLB0050-

67-68

69-70

REDEKOP



CLAAS 7000S SEED CONTROL UNIT

Table of Contents

Page

Harness and Main ECU 71-72

Grease Hose,Hyd Plug, and Cap Fitting 73-74

Service Frame 75-76

SCU Support and Hitch Adapter SCLB0001 - SCLB0049

SCU Support and Hitch Adapter SCLB0050 - PRESENT

77-78

79-80

Section A.1 850-101 TABLET KIT

Tablet, mount, and harness

Page

1-2

Section B 850-453 MAGNET KIT CLAAS 7000S Page

Magnet and Base 1-2

Section C 850-417 SCU PRE PACK SERVICE CLAAS

V-Belts

Page

1-2

REDEKOP





R
E
D
E
K
O
P

SECTION A



SCU Frame and Guards

Date:29NOV2024

Serial Number Break From:

SCLB0001
Serial Number Break To:

SCLB0049

5 6

28 29 20 29 28

FRONT OF COMBINE 7 8
1

Φ

32

22

27

50

RP1092

8
70090 OLS SYNTHETIC

RP1093

26

3

22

17

4
19

12
2

13
15

13

22 14

12
21

16

9

18 30
24 31

25

10
10

RP1089 RP1086

Indicate implement serial number with any parts order

1 REDEKOP

23

11

SC006-20 RO



SCU Frame and Guards

Date:29NOV2024
Serial Number Break From:

SCLB0001
Serial Number Break To:

SCLB0049

ITEM NO. PART NO. DESCRIPTION QTY NOTE

1 RP1073 LATCH, ADJUSTABLE 2

2 SC175C BEAM, 175W SCU-CHARCOAL 1

3 SC178CL HOUSING BTM LT SC -CHARCOAL 1

4 SC178CR HOUSING BTM RT SC - CHARCOAL 1

5 SC179CAL LT COVER MILL INSP W/DECAL-CHARCOAL 1

6 SC179CAR RT COVER MILL INSP W/DECAL-CHARCOAL 1

7 SC179CL COVER, MILL INSP LT-CHARCOAL 1 NSS-SC179CAL

8 SC179CR COVER. MILL INSP RT -CHARCOAL 1 NSS-SC179CAR

9 SC358C COVER, TUBE BTM DRIVE-CHARCOAL 1

10 SC366C SCU GBX SKID PLATE-CHARCOAL 2

11 SC403C TUBE BTM COVER PUMP END - CHARCOAL 1

12 SC483CL GUARD NARROW SCU HARNESS LT-CHARCOAL 2

13 SC483CR GUARD NARROW SCU HARNESS RT-CHARCOAL 2

14 SC519CA COVER TUBE BTM MID WI/DECALS-CHARCOAL 1 S/S-SC1323CA

15 B11M-0650 BOLT HEX M6X50 C8.8 YZD Is04014 3

16 B21M-0612 BOLT FLG M6X12 C8.8 YZD Iso8102 8

17 B21M-0816 BOLT FLG MBX16 C8.8 YZD Iso8102

18 B21M-1020 BOLT FLG M10X20 C8.8 YZD Iso8102 20

19 B31M-0612 BOLT RH M6X12 C8.8 YZD ISO8678 Short Neck 2

20 B31M-0616 BOLT RH M6X16 C8.8 YZD ISO8678 Short Neck 4

21 B31M-0820 BOLT RH MBx20 C8.8 YZD ISO8678 Short Neck 8

22 N21M-06 NUT FLG M6 C8 YZD Iso4161 9

23 N21M-08 NUT FLG MB C8 YZD Iso4161 8

24 N41M-09 NUT LOCK STL M6 C8 YZD DIN980V 3

25 N63M-08 NUT PUSH M8 YZD 8

26 R03-07A RIVET INCH GENERIC 6

27 R03-08H RIVET SS 0.188 x .375L LARGE FLANGE 2

28 RP1086 DECAL SAFETY KICKBACK HAZARD 2

29 RP1089 DECAL SAFETY HAND CUT HAZARD 2

30 RP1092 DECAL GREASE 50 HR 1

31 RP1093 DECAL OIL SPEC CHECKMANUAL 2

32 RP1094 PIN LYNCH M6 x 45L w/LANYARD ZN 2

NSS = NOT SERVICED SEPARATELY S/S = SUPERSEDED BY

L Indicate implement serial number with any parts order

REDEKOP

SC006-20 RO

2



SCU Frame and Guards

Date:29NOV2024

Serial Number Break From:

SCLB0050
Serial Number Break To:

8 9

32
33 32 31

22 11

FRONT OF COMBINE 10 24
24

36

26

31

21

7

6

26

30

1

19

16

(50) 15

15
5

16

23

3
18

RP1092

14
12

29

20
35

34

28
2

RP1093 4

25

17

13
RP1089 RP1086

Indicate implement serial number with any parts order

3 REDEKOP

27

13

SC006-20 RO



SCU Frame and Guards

Date:29NOV2024

Serial Number Break From:

SCLB0050
Serial Number Break To:

ITEM NO PART NO. DESCRIPTION QTY NOTE

1 RP1073 LATCH, ADJUSTABLE 2

2 SC1157C SHEAR BOLT ACCESS PLATE-CHARCOAL 1

3 SC1158C COVER TUBE BTM MID-CHARCOAL 1 NSS-SC1323СА

4 SC1323CA CLAAS COVER BTM MID W/SHRBLT ACCSS-CHAR 1

5 SC175C BEAM, 175W SCU-CHARCOAL 1

6 SC178CL HOUSING BTM LT SC-CHARCOAL 1

7 SC178CR HOUSING BTM RT SC-CHARCOAL 1

8 SC179CAL LT COVER MILL INSP W/DECAL-CHARCOAL 1

9 SC179CAR RT COVER MILL INSP W/DECAL - CHARCOAL 1

10 SC179CL COVER, MILL INSP LT-CHARCOAL 1 NSS-SC179CAL

11 SC179CR COVER, MILL INSP RT-CHARCOAL 1 NSS-SC179CAR

12 SC358C COVER, TUBE BTM DRIVE-CHARCOAL 1

13 SC366C SCU GBX SKID PLATE-CHARCOAL 2

14 SC403C TUBE BTM COVER PUMP END -CHARCOAL 1

15 SC483CL GUARD NARROW SCU HARNESS LT-CHARCOAL 2

16 SC483CR GUARD NARROW SCU HARNESS RT-CHARCOAL 2

17 B11M-0650 BOLT HEX M6X50 C8.8 YZD Is04014 5

18 B21M-0612 BOLT FLG M6X12 C8.8 YZD Iso8102 8

19 B21M-0816 BOLT FLG M8X16 C8.8 YZD Iso8102 8

20 B21M-1020 BOLT FLG M10X20 C8.8 YZD Iso8102 20

21 B31M-0612 BOLT RH M6X12 C8.8 YZD IS08678 Short Neck 2

22 B31M-0616 BOLT RH M6X16 C8.8 YZD ISO8678Short Neck 4

23 B31M-0820 BOLT RH M8x20 C8.8 YZD IS08678 Short Neck 12

24 CG776-01 VINYL FOAM TAPE-1/8 x 1/2 x 300 1

25 N11M-06 NUT HEX M6 C8 YZD ISO4032 5

26 N21M-06 NUT FLG M6 C8 YZD Iso4161 6

27 N21M-08 NUT FLG MB C8 YZD Iso4161 12

28 N42M-06 NUTLOCK STL M6 C10 YZD DIN980V 5

29 N63M-08 NUT PUSH M8 YZD 12

30 R03-07A RIVET INCH GENERIC 6

31 R03-08H RIVET SS 0.188 x.375L LARGE FLANGE 2

32 RP1086 DECAL SAFETY KICKBACK HAZARD 2

33 RP1089 DECAL SAFETY HAND CUT HAZARD 2

34 RP1092 DECAL GREASE 50 HR 1

35 RP1093 DECAL OIL SPEC CHECK MANUAL 2

36 RP1094 PIN LYNCH M6 x 45L w/LANYARD ZN 2

NSS = NOT SERVICED SEPARATELY SC006-20 RO

L Indicate implement serial number with any parts order

REDEKOP 4



Outlets

Date:29NOV2024

FRONT OF COMBINE

2

4

Serial Number Break From:

SCLB0001
Serial Number Break To:

SCLB0049

11

Δ

12

3

10

5
12

中

9
8

13 14 15
6 15 1

5

Indicate implement serial number with any parts order

7

RP872 RP1089
SC006-20 RO

REDEKOP


















































































































































































